GROWING CROPS WITH
RECLAIMED WASTEWATER

Editor: Daryl Stevens




GROWING CROPS WITH
RECLAIMED WASTEWATER






GROWING CROPS WITH
RECLAIMED WASTEWATER

W I
e

Editor:
Daryl Stevens, Arris Pty Ltd

Associate Editors:
Jim Kelly, Arris Pty Ltd
Mike McLaughlin, CSIRO Land and Water
Murray Unkovich, University of Adelaide

IIIIIIIIII



© CSIRO 2006

All rights reserved. Except under the conditions described in the Australian
Copyright Act 1968 and subsequent amendments, no part of this publication
may be reproduced, stored in a retrieval system or transmitted in any form or
by any means, electronic, mechanical, photocopying, recording, duplicating
or otherwise, without the prior permission of the copyright owner.
[...]
and 3.4). However, UV and reverse osmosis membranes
can also produce Class A quality water without
supplementary disinfection. Secondary treatment plus
disinfection would suffice to achieve Class B or C quality
water. Lagoons can achieve Class B, C and D quality and
also offer the advantage of providing onsite storage.
Several successfully applied process trains can be found
in the following references (Rowe and Abdel-Magid
1995; Tchobanoglous 1996; Richard 1998, pp. 1344-54;
WEF 1998; Metcalf and Eddy 2003).

Membrane

Ultrafiltration >
Membrane uv Class A
P ™| Filtration | ™ Disinfection | " Reclaimed
Ve : L | Water
: . /Secondary ",
_Raw | Preliminary | |~ Primary | ¥ _/ treatment | |
g Treat t Treatment | withN&P | — \ _
= N an
“removal / L Eiltration - Chlorination [

—

Y

Sludge
Treatment

Biosolids
» Disposal
or Reuse

Figure 3.2 Typical process train for reclamation of wastewater for Class A irrigation.

) uv
| Disinfection | ™
Raw | Preliminary Primary Secondary ] Class B
Sewage | Treatment | Treatment — ™ Treatment ~— ™ ‘ Reclaimed
; Water

Y
Sludge

Treatment

- Chlorination - -

Biosolids
> Disposal
or Reuse

Figure 3.3 Typical process train for reclamation of wastewater for Class B irrigation.

71



72

Growing Crops with Reclaimed Wastewater

+‘F

[ Prelimina Primary Seconda ] Class C or D
Ri ; y | ry
s o | Treatment ™ Treatment — # Treatment ~— ® Lagoons | ™ Reclaimed
= Water
Y : A
Biosolids
Sludge | » Disposal
_ Treatment or Reuse
Figure 3.4 Typical process train for reclamation of wastewater for Class C and D irrigation.
Typical effluent quality achieved in This table shows that performance can be variable and
process trains the values reported here should be used as a guide only, as

the actual efficiency achieved in a treatment process
depends on many parameters, including design, plant
location, influent characteristics, environmental
conditions, loading and condition of the plant (Tebbutt
1989).

Performance of individual treatment processes is usually
reported in terms of minimum, average or maximum
removal efficiencies while the process reliability is quoted
in terms of 50 and 90 percentile removals (Williams
1982). Typical treated wastewater qualities achieved in
commonly used process trains are shown in Table 3.5.

Table 3.5 Typical treated wastewater quality reported for selected treatment trains.

Typical final treated wastewater quality achieved

Typical process trains BOD SS TN TP Turbidity TDS E. coli Viruses
(mg/L) (mg/L) (mg/L) (mg/L) (NTU) (mg/L) (No./100 mL)  (No./100 mL)

Primary 140-160 85-125  50-55° 15-18 — — — 700

Primary + sand filtration 50-100 20-40 20-30 6-10 20-30 — 7 % 10°

Primary + secondary 20-30 10-25 15-40 12-16 — — 1.1 x 10* 0.05-10%

Primary + secondary 10-20 10-20 15-30 <2 5-10 — 6 x 10° —

(chemical P removal)

Primary + secondary 5-15 10-20 15-25 <2 5-10 — — -

(biological P removal)

Primary + secondary 5-15 10-25 5-10 6-10 5-15 — — —

(N removaIB)

Primary + secondary + sand ~ <5-10 4-6 15-35 4-10 <5 — 10°-10° —

filtration

Primary + secondary (P <5-10 <5-10 3-5 <1 0.3-2 — — —

removal) + BNR (N removal) +
sand filtration

Primary + BNR (N & P) + Cl, 5-20 5-20 2-12 0.1-0.3 2-6 500-700 2.2-240 10-10%
Primary + BNR (N&P) +UVC 5-20 5-20 2-12 0.1-0.3 2-6 500-700 — —
Primary + BNR(N&P) +sand <5 1-4 <5 <2 <=2 500-700 2.2 <107
filtration + UVC

Primary + BNR (N & P) + <1 <1 <1 <0.5 0.1-1 10-50 — -
microfiltration + UVC

Series of lagoons 20-40 30-140 16-55 12-200 — — 40-300 -
Lagoons + sand filtration 20-35 25-50 15-650 8-14 — — 30-280 —
Primary + wetlandsE <20 <20 <10 <5 — — — —

Source: Martin and Martin (1991); Tchobanoglous (1996); Crites and Tchobanoglous (1998); Qasim (1998, pp. 52); Metcalf and Eddy (2003).

— indicates no data; A organic N; B nitrification and denitrification in separate stages; ~ postchlorination may be used to provide residual chlorination;
D lower value is achievable with chemical addition; £ both subsurface and free water surface wetlands can achieve this quality, however, subsurface
wetlands require relatively less detention time.



Evaluation and selection of process trains
The selection of an appropriate process train forms an

important step in the feasibility analysis of any water

reclamation and reuse scheme (Tchobanoglous 1996).

Traditionally, the evaluation and selection of process
trains was based on economic considerations alone

(Qasim 1999) but economics alone have often been over

emphasised in the evaluation process (Martin and
Martin 1991). However, in recent years, with an

Wastewater reclamation processes

increased interest in the sustainability of treatment
alternatives and environmental protection, several
innovative processes have been developed and
successfully incorporated in many wastewater reuse
schemes. With the growing number of innovative and
effective technologies, the decision process has become
more complex and often diverse factors (Table 3.6)
should be weighed to make a rational choice of
alternatives.

Table 3.6 Criteria for selection of process trains for agricultural irrigation.

Name of the selection criteria

Remarks

Reuse criteria to be met

Performance - effluent quality

Influent wastewater characteristics

Adaptability to upgrade, varying flow
rate and change in influent quality

Method of irrigation employed, type of
crop grown and compatibility with
irrigation system

Ease of construction and operation and
maintenance

Reliability

Power and chemical requirements

Odour generation potential and
aesthetics

Local site specific conditions such as
groundwater levels, land availability and
requirement, climatic constraints such
as temperature and rainfall

Quantity and quality of sludge generated

Total project, operation and
maintenance costs

This dictates the physical, chemical and microbiological
requirement of reclaimed water and depending on the
Class of irrigation the processes can be selected as
shown in Figures 3.2-3.4

The final effluent quality achievable by the overall treatment
train decides the suitability of treatment trains (see text this
section)

Carbon and nutrient loading to the plant is the key driver
for process selection. For instance, if C levels are high
relative to N and P in the influent, then a BNR process is
adopted. Similarly, the presence of pesticides or heavy
metals would indicate the necessity of activated carbon or
similar process in the treatment train

Due to diurnal and seasonal variation in the flow and
concentration of the wastewater parameters, it is
necessary to select a treatment train that is adaptable to
varying flow rate and influent quality. Often the WWTP is
upgraded to either match the flows and/or more stringent
criteria

Drip, furrow and spray irrigation methods dictate the
quality of reclaimed water required (see Table 12.4)

Processes, which are easy to construct and operate, are
often preferred in most reclamation schemes

It is the most important factor that influences the
acceptance of any reuse scheme. It is necessary to ensure
that the effluent quality that meets the reuse criteria is
achieved consistently

Most treatment processes are energy intensive and may
require chemicals to enhance their performance

This factor influences the selection of lagoons and
wetlands in urban areas

These factors mainly influence the selection of lagoons
and wetlands and their design parameters (eg detention
time (cooler the climate longer the detention time); and
lining of lagoons to prevent groundwater contamination)

Selection of thickeners, digesters, dewatering equipment
based on factors such as % solids in the sludge feed,
sludge flow and land available

These are often the most critical factors to be considered
during the selection of any treatment processes and may
determine the success or otherwise of a project

Source: after Crites and Tchobanoglous (1998).

73



74

Growing Crops with Reclaimed Wastewater

Case studies

The following case studies are presented to illustrate
different process trains that have been successfully used
in Australia to provide reclaimed water for agricultural
irrigation.

Bolivar, South Australia

The Bolivar WWTP (north of Adelaide) is the largest of
four plants serving the city of Adelaide in South
Australia. It is also the largest reclamation plant for
horticultural reuse in Australia. The annual average flow
treated at this plant is approximately 57 000 ML (155 ML/d).
In 1999, the Virginia Pipeline Scheme was commissioned
to produce and distribute reclaimed water equivalent to
Class A quality to irrigate horticultural crops in the
Virginia region. The scheme provides about 14 500 ML/yr
of high quality reclaimed water and is a valuable
alternative to the overused groundwater resource in the
area. During the peak irrigation months, the demand for
reclaimed water rises to approximately 80 ML/d so that
about 65% of available treated wastewater is reused. The
process train used to provide water equivalent to Class A
quality incorporates the following treatment processes
(Figure 3.5):

preliminary treatment (screening, grit removal,
preaeration);

primary treatment (primary sedimentation);
secondary treatment (biological nutrient removal
followed by lagoons);

tertiary treatment (dissolved air flotation and
granular multimedia filtration, DAFF, followed by
chlorination); and

sludge treatment and disposal consists of gravity
thickeners, waste activated sludge thickeners,
anaerobic digesters, and a combination of
centrifuges, followed by air-agitated drying and
lagoon stabilisation/air drying for biosolids,
principally used for dryland agriculture.

The DAFF plant was designed to produce reclaimed
water of a quality equivalent to Class A in recognition
that while retention of polishing lagoons provided an
additional pathogen barrier, algal production meant that
physical parameters exceeded Class A. Performance
testing was required to demonstrate that a quality fewer
than 10 E. coli/100 mL (median) and less than 1/50 L for
viruses, Cryptosporidium and Giardia could be achieved.
The required performance has been met and continues to
be demonstrated. Typical reclaimed water quality
achieved in this plant is shown in Table 3.7.

TCREENS
Riow sewoge from T
Adelaice. R | ® 1001 _
i oSS Sar ! L ] PRINARY EFFLUENT
Salisbury. Ha eenings PUMPING STATION
isbury. I;mwum Disposal GRIT REMOVAL & v PRIMARY SEDIHENTATION
o PREAERATION TANKS TANKS. Row Sludge
Swip N7 SCUM CONCENTRATION
TN Grit 13 Logoon
Thickened Sludge
S Disyosad S e
| SLUDGE GRAVITY SLUDGE
DIGESTION TANKS THICHENER
CENTRIFUGE Refurn Activoled Sludge
AR AGITATED DRYING
====| Scum 1o DAF
T 1] Thickener.
| ]1 Secondory Effluent
» -
| e e o L 4
] | Waste Activated Studge @ | i .=L
D&F THICKENERS CLARIFIER
Vaie 7
w00l @ = I\ M\ @ 4004 ACTIVATED SLUDGE REACTORS
51, Vincen! Gl ,_———-—-‘—"/_.\._F\ 7N 7
Effiuent Outfall : ; -
r; T STABILIZATION LAGOONS loal/Siudge
Bockwosh Woler
CHLORINE COMTACT CHANNEL
HYPASS To Wirginio Reuse Scheme.
STRUCTURE
LEGEND RAW WATER BAFF PLANT BOLIVAR WASTEWATER TREATMENT PLANT
® suLiNG PowTS i SCHEMATIC FLOW DIAGRAM
19 JANUARY 2004

Figure 3.5 Process schematic for Bolivar wastewater reclamation plant in South Australia.



Wastewater reclamation processes

Table 3.7 Reclaimed water quality achieved in Virginia Hervey Bay, Queensland

Pipeline Scheme (from Bolivar WWTP). In the early 1990s Hervey Bay City Council in
Parameter Annual average values Queensland initiated the use of reclaimed water for

(2003/04 financial year) * irrigation of native pasture, tea trees, golf courses, turf

Soluble BOD (mg/L) 2.0 farms and over 300 ha of sugarcane farms to help protect
Turbidity (NTU) 1.2 the local marine environment. The reclaimed wastewater
TN (mg/L) 9.0 from two treatment plants, Eli Creek (4.9 ML/d) and
TP (mg/L) 8 Pulgul Creek (3.3 ML/d) (Figure 3.6a, 3.6b), is pumped
Escherichia coli (No./100 mL) 0 to two storage dams with a total capacity of 1500 ML and
Rource: SA Water (2004). is distributed to farms through 22.5 kilometres of

A Refers to financial year, E. coli are a median value. ) o A X ;
reclaimed water distribution pipeline.

— ] > . 'J-i‘-rimar;-" e Tﬂc‘dmg S— d . |7Lagoons _,,E;h. — = Rgl?:in 2.’
| h ) o | | Secondary | | orination g I
Sewage Screen .,_ p...Sedlmentallonl ‘—b- Filter | _Clariﬁe:y" | (> 30 days) I .- Water
a ‘— — T’ | Reuse of Biosolids on
( Anaerobic | BeltFilter | W Sugar Cane Farms or
\_ Digester / Press | /V VY > Compost
S— Stock Pile
_ { % I— ifi
Sewage_' Screen —TD - Ditch | Clarifier » 7| —
; R ~— Lagoons Reclaimed
L —
(>30 days) i >! Chlorination | Water
b ._‘ > IDEA | Clarifier |
I | — Reuse of
T | A bi e Biosolids on
( ANAerobic \ g Belt Filter Press . ®. .~ Sugar Cane

' Digester AV A VA Farms or
e RS Stock Pile Compost

Figure 3.6 (a) Process schematic for Eli Creek and (b) Pulgul WWTP at Hervey Bay, Queensland.

Table 3.8 Reclaimed water quality achieved in Hervey Bay reuse scheme.

Annual average values (2003/040)

Name of the plant BOD SS TN TP FC
(ma/L) (mg/L) (ma/L) (mg/L) (No./100 mL)

Eli creek WWTP 9 13 336" 8(4) B

Pulgul WWTP 4 4 90) 5(2) B

Source: McAuliffe (pers. comm. 2004).
ATotal nitrogen (TN) and total phosphorus (TP) values after storage for both treatment plants
are shown within brackets; B not detected in 90% of samples. C Financial year.

75



76

Growing Crops with Reclaimed Wastewater

Table 3.9 Reclaimed water quality achieved in the Brighton reuse scheme.

Annual average values

Name of the plant BOD SS TN TP FC
(mg/L) (mg/L) (mg/L) (mg/L) (No./100 mL)

Brighton—- Lagoon 4 47.0 52.3 26.0 10.6 150

(Jan. 2000-July 2002)

Brighton-Lagoon 5 38.0 46.5 18.2 12.0 150

(July 2002- Apr. 2003)

Green Point 18.9 12.7 38.4 10.2 Ih

(Jan. 2000-Apr. 2003)

Source: W Lee (pers. comm. 2003).

These wastewater treatment plants are designed to
achieve Class B quality reclaimed water (as per
Queensland State guidelines, BOD <30 mg/L, SS <20
mg/L and faecal coliform <150 No./100 mL) (Table 3.8).

This scheme has won an Australian national award
for World Heritage protection in 1997 and is the
benchmark for future wastewater strategies in
Queensland. Consideration is being given for expansion
of the plant to accommodate stormwater runoff in
accordance with the local Council commitment to
preserving the marine environment.

Brighton, Tasmania

Brighton Council in Tasmania reclaims water (Brighton
Reuse Scheme) from treatment plants at Brighton (0.3
ML/d) and Green Point (2 ML/d). These plants have been
providing Class B reclaimed water (as per Tasmanian
State guidelines) for growing mainly poppies, cereals,
lupini beans, vegetable seed crops, pasture for stock feed,
hemp and some minor viticulture and horticulture
developments.

The Brighton lagoon system consists of an aerated
primary lagoon, two aerobic lagoons and two storage
lagoons. Lagoon 4 (first storage lagoon) has one week’s
storage while Lagoon 5 (second storage lagoon) has three
month’s storage. The Class B reclaimed water (as per
Tasmanian State guidelines) has been used for irrigation
since 1996. The Green Point WWTP has been reclaiming
water for irrigation since 2000 and incorporates
conventional treatment processes such as primary
sedimentation, trickling filter and activated sludge with

chlorination. The sludge is treated in anaerobic digesters
and dewatered in belt filter presses. The annual average
reclaimed water quality values achieved in both plants
are shown in Table 3.9.

Mt Barker, South Australia

Mt Barker, South Australia, has a state-of-the-art
wastewater reclamation plant which treats about 2.3 ML/d
septic tank effluent from Mt Barker, Littlehampton and
Nairne. Prior to 1996, septic tank effluent was treated in
a series of oxidation ponds before discharging to the Mt
Barker Creek. In 1997, due to increases in population and
the impact on the creek, Mt Barker Council embarked on
an environment improvement program (EIP) that
outlined a strategy to provide treatment for a population
of 15 000 (stage 1) to 25 000 (stage 2) to reduce SS, BOD